
Citation: Abushawish, A.; Bouaziz, I.;

Almanassra, I.W.; AL-Rajabi, M.M.;

Jaber, L.; Khalil, A.K.A.; Takriff, M.S.;

Laoui, T.; Shanableh, A.; Atieh, M.A.;

et al. Desalination Pretreatment

Technologies: Current Status and

Future Developments. Water 2023, 15,

1572. https://doi.org/10.3390/

w15081572

Academic Editors: Konstantinos

Simeonidis and Kiriaki Kalaitzidou

Received: 22 March 2023

Revised: 9 April 2023

Accepted: 12 April 2023

Published: 17 April 2023

Copyright: © 2023 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/
[...]
plates [63]. These inclined plates increase the effective surface area for settlement, which



Water 2023, 15, 1572 11 of 42

allows for a smaller system footprint compared to conventional tanks. Studies have shown
that the addition of lamella plates can increase sedimentation efficiency by up to 20% [114].
Lamella sedimentation tanks are often used to treat open ocean intake source water that
is heavily influenced by river water or wastewater discharges with high turbidity [57]. A
life cycle analysis (LCA) was performed to compare the energy consumption of two RO
pretreatment methods, one using sedimentation-based pretreatment at the Fujeira 1 Desali-
nation plant in the UAE, and the other using simulated membrane pretreatment [111]. The
results showed a significant difference in energy consumption between the two systems,
with the membrane-based pretreatment system being less energy-intensive. However, it
is worth noting that cleaning the membrane-based system still requires more energy than
sedimentation-based pretreatment. Additionally, it is important to note that the study
compared a real sedimentation system to an idealized membrane pretreatment system and
thus, simulated results should be followed by pilot studies as real systems may have higher
energy consumption. It is critical to note that the sedimentation process has the drawback
of not being able to remove all suspended solids, such as algae, which can lead to short
filter runs, clogging of the subsequent granular media filters, and cause biological fouling
on the RO membrane [99].

Dissolved Air Flotation (DAF)

DAF is a water treatment method that is an alternative to conventional sedimentation.
It is frequently used to treat water when suspended particles cannot easily settle. DAF
can remove high concentrations of suspended solids, up to 8000 mg/L, and is particularly
effective at removing low-density particles such as algae and natural organic matter that
cannot be eliminated by conventional sedimentation [115,116]. The process involves creat-
ing fine air bubbles that attach to flocs and suspended matter, causing them to float to the
surface. The floating flocs are then skimmed off, and clarified water with low turbidity is
collected from the bottom of the tank [63]. The performance of a DAF unit depends on the
air-to-solids ratio. DAF has mostly been examined as a pretreatment method for industrial
waste waters [117], and more recently for seawater applications. Coagulation combined
with DAF and in situ-generated liquid ferrate or ferric chloride has been proposed as a
strategy for removing algal cells and organic matter from seawater [118]. However, this
should be followed by pilot and cost studies, and the removal of residual iron, which can
cause corrosion, must also be considered. A full-scale DAF process was investigated in
a drinking water treatment plant [99]. It was found that the integration of DAF with the
pre-sedimentation stage could be an effective method to produce stable water quality, as
the pre-sedimentation process is crucial in removing heavy particles that may damage
the DAF process. Alayande et al. [116] have recently conducted a comprehensive review
of the current methods for controlling fouling in SWRO desalination plants and found
that DAF pretreatment processes were employed in 16 out of 22 plants in the Arabian
Gulf and Gulf of Oman. For example, the Fujairah II seawater RO desalination plant in
the UAE incorporated the DAF system in combination with granular media filtration as a
successful pretreatment technology for harmful algal blooms. However, the DAF process
is still limited in its ability to remove nano- and pico-algae, as well as extracellular toxins,
which are prevalent in some seawater [119,120].

4.1.5. Media Filtration

Granular media filtration is a common pretreatment technology in existing full-scale
SWRO plants [86]. Suspended or colloidal particles in water, remaining after the clarifi-
cation process, may be effectively removed through media filtration. When water passes
through a bed of porous and granular material, contaminants in the water are captured by
the medium, leaving only clear water [121]. The filtration process involves the mechanisms
of diffusion, interception, inertial compaction, adsorption, staining, and sedimentation. The
performance of seawater pretreatment filters is influenced by the type, uniformity, and size
of the filter medium, as well as the geometry of the contaminant particles, as highlighted



Water 2023, 15, 1572 12 of 42

in reviews by Anis et al. [99] and Jacangelo et al. [86]. It has been shown that granular
media filters can reduce turbidity and improve water clarity by removing particles as small
as 10 µm [99]. These filters use materials such as sand, gravel, garnet [122], magnetite,
anthracite, and activated carbon [123], and often employ a combination of two or more
materials in layers, such as in dual-media filtration (DMF). The main benefits of DMF are
a high filtration rate, long runs, and a low RO feed-water silt index [99]. Studies have
also found that using anthracite and sand together in filtration provides all the benefits
of single-media filtration but requires less backwash water and allows for higher filter
rates than using either one alone [124]. Research has shown that using a layer of granu-
lar activated carbon in dual-media filters is effective in removing high levels of organics.
This method has the benefit of organics removal by adsorption, resulting in cost savings
while reducing chlorine demand and producing safer water [125,126]. It can even remove
remaining free chlorine from the chlorination pretreatment step [57]. Recent studies [127]
have also examined the use of calcite ooids, a novel filter bed created through the seawater
softening process, as a pretreatment stage in seawater desalination plants. The use of this
new adsorbent media was found to remove 89.4% of turbidity and 66% of total organic
carbons, with the potential to reach 95.7% removal after a granular activated carbon filter.
Conventional seawater pretreatment filters can be either gravity or pressure-driven. These
filters are used in desalination plants and operate in a down-flow manner. Gravity-driven
filtration, which uses open-atmosphere filtration beds, is a cost-effective option for large
desalination plants. However, pressurized media filtration is also widely used in small
desalination plants, as it requires less space and can be installed faster. For example, the
pretreatment in the Fujairah II SWRO plant is based mainly on coagulation and dual-media
gravity filters, producing a water quality of SDI 2.7 [101]. Pressurized media filtration
has also been widely used in small desalination plants since they require less space and
can be installed faster [99]. However, additional studies are needed to reduce the energy
cost of these pressure filters. Cartridge filters, which use 1–10 µm filters, are often used
as a last pretreatment stage to remove remaining suspended solids [128]. However, they
are mainly used as a protection device and do not perform significant silt removal. A
well-designed granular media filtration system can improve the performance of an RO
membrane, but organic and biofouling are still limiting factors [129]. Modifications to the
design and operational parameters of media filtration are needed to alleviate the organic
and biofouling of the RO membrane.

4.1.6. Scale Inhibitors

Scaling occurs on the surface of the RO membranes because of salt and mineral precipi-
tation from seawater. This precipitation, which often occurs in the final stage of installation,
is caused by supersaturation. Scaling reduces permeate flow and shortens the lifetime of
membranes. Scale inhibitors, also known as antiscalants, can be used as a conventional
pretreatment technique to control scaling by introducing them at concentrations typically
below 10 mg/L [130]. These inhibitors work by adsorbing or reacting with the active
growth sites of the scale matrix [131]. The use of antiscalants depends on the water quality,
concentrate discharge limits, and targeted recovery. It has been shown that scale inhibitors
are recommended when desalination plants operate at a recovery rate of 35% or higher [86].
Various chemicals, such as sodium hexametaphosphate, organophosphates, polyphos-
phates, and polyacrylates, can act as antiscalants [92]. However, the correct dosage of these
chemicals can be difficult to calculate and may require the use of a simulation tool. Over-
dosing can lead to biofouling of the RO membrane [44,132]. In fact, these chemicals can act
as a nutrient for bacteria, leading to their attachment to the membrane. Additionally, the
presence of phosphorus-based scale inhibitors in brine discharge may result in algal blooms
around the discharge area [49]. Another issue is that residual cationic flocculants from the
pretreatment process may react with some antiscalants to create sticky foulants [99]. Some
desalination plants control scaling by adding acid, such as sulfuric or hydrochloric acid [44].
For economic and safety reasons, sulfuric acid is the most used. However, research has



Water 2023, 15, 1572 13 of 42

shown that it may increase the risk of sulfate scaling, such as barium sulfate scaling [99].
It should also be noted that the use of acid can cause corrosion of equipment and shorten
the lifetime of membranes [60]. Anis et al. [99] have analyzed the toughest challenges
to overcoming the drawbacks of conventional scale inhibitors, such as the utilization of
environmentally friendly and non-phosphorus-based scale inhibitors with the optimization
of operating procedures. As a result, various alternative green inhibitors against scale
formation have recently been suggested [130,133]. However, most of the research is limited
to laboratory-scale testing.

Table 5 shows a summary of the reviewed conventional RO pretreatment technologies,
which includes their targeted fouling, advantages, disadvantages, challenges, and estimated
cost. This section has reviewed the most commonly used conventional pretreatment
technologies. These techniques are widely utilized for their cost-effectiveness and ability
to reduce foulants. However, they also have significant drawbacks, including the risk
of biofouling, chemical consumption, and carryover, which can lead to the formation of
additional foulants and corrosion problems. As a result, in recent years, there has been a
push to develop more advanced technologies, such as membrane processes and hybrid
systems as alternatives for RO pretreatment. These technologies will be discussed in more
detail in the following section.

Table 5. Summary of common conventional RO pretreatment technologies.

Pretreatment Targeted
Fouling Advantages Disadvantages Challenges

Estimated Cost or
Energy

Consumption

Chlorination Biological
fouling

Effective for
disinfection and odor
control.

– Carcinogenic
by-products.

– Residual chlorine
toxicity.

– Sensitivity of
polyamide
membranes to
chlorine oxidation.

– Sodium bisulfite
used for
dichlorination can act
as a bacterial
nutrient.

– Chemical
alternatives.

– Membrane
modification and
development of
anti-fouling
membranes.

– Development of
alternative
disinfectant methods:
UV or thermal
disinfection [49].

Cost USD 1000: 2160
[134].

(Raw Water Feed
Flowrate

300,000 m3/day, TDS:
2700 mg/L, Chlorine

dose: 2.4 ton/day)

Coagulation–
flocculation

– Colloidal
fouling.

– Organic
fouling,

– Effective for
removal of
colloidal and
suspended
solids.

– It can be used
for mitigating
some bacteria
and dissolved
organic matter.

– Synthetic polymers
are toxic, and their
monomers are
carcinogenic

– Sludge production.
– Excess dosage of

coagulants and
flocculants might
turn into a foulant on
RO membrane and
media filters.

– Alternative green
coagulant and
flocculants.

– Use of activated
carbon in
combination with
coagulation.

– Optimization of
operating
procedures.

– Integration of
coagulation–
flocculation with
low-pressure
membrane
pretreatment
technologies
[103,104].

Cost USD 1000:
6933 [134]:

Chemical treat-
ment/flocculation
clarification and

sludge dewatering
(Raw Water Feed

Flowrate
300,000 m3/d, TDS:
2700 mg/L, NaOH
dose: 120 ton/day,

flocculant dose:
3 ton/day.



Water 2023, 15, 1572 14 of 42

Table 5. Cont.

Pretreatment Targeted
Fouling Advantages Disadvantages Challenges

Estimated Cost or
Energy

Consumption

Sedimentation

Colloidal
fouling: or-
ganic/inorganic
complexes and
colloidal
particles

– It enhances the
filtration
process

– Low operating
and
maintenance
costs
(compared to
the DAF
system).

– It can
minimize the
need for
coagulation
and
flocculation

– Not effective for
removing algae.

– It can cause
biological fouling.

– High footprint.

– Improving the design
of settling tanks to
decrease the volume
of the dead zones
and improve the
performance of
sedimentation [57].

– Operational
cost: 0.005 to
0.01 USD/m3

permeate.
– Energy

consumption:
– 5 × 10−4 to

1 × 10−3 kW
h/m3 [135].

DAF

– Organic
fouling

– Colloidal
fouling

– Effective for
removing
algae.

– Small footprint
(compared to
sedimentation
system).

– Ease of
operation.

– Reduced
sludge volume.

– Not effective for
removing
extracellular toxins
and nano- and
pico-algae.

– Scraper problem:
lack of feed water for
the DAF unit

– Ensuring uniform air
distribution.

– Reducing the
operation and
maintenance costs
(compared to
sedimentation)
[115,116].

– Operational
cost: 0.005–0.025
USD/m3

permeate.
– Energy

consumption:
9.5 × 10−3 to
35.5 × 10−3

kW h/m3

[135].

Media
filtration

– Particle
fouling

– Organic
fouling

– Colloidal
fouling

– Ability to be
used with
waters with
high turbidity
and suspended
solids.

– Ability to
produce low
RO feed-water
silt index.

– DMF provides
high filtration
rates and long
filtration runs.

– Pressurized
filters fit well
with small RO
plants

– Not effective for
biofouling inhibition.

– Sensitive to seawater
with high algae and
oil contents.

– Non-optimized
media filters could
lead to frequent
cartridge filter
replacement and RO
membrane cleaning.

– High chemical
demand for seawater
conditioning.

– Energy cost
optimization of the
pressure filters.

– Modification in the
design and
operational
parameters of media
filtration [99].

– Operational
cost: 0.005 to
0.01 USD/m3

permeate [135].
– Investment

cost for the
90,000 m3/day
SWRO plants.:
USD 64,400 K
(716 USD/m3-
day) [136].

– Energy
consumption:
<0.05 kWh/m3

[49].

Scale
inhibitors

– Mineral
fouling.

– Effective scale
control.

– Cost-effective.

– Antiscalants can
increase biofouling
potential.

– Optimization of
antiscalant dosing.

– Utilization of
environmentally
friendly and non-
phosphorus-based
scale inhibitors [99].

– Estimated bulk
cost: 25.61
USD/52 m3

[137].
(Operational costs
including power
consumption,
pipelines and
distribution system,
labor, and overheads
were not included in
the cost estimation)



Water 2023, 15, 1572 15 of 42

4.2. Membrane Pretreatment Technologies

Membrane pretreatment technologies have become widely and increasingly applied
instead of conventional technologies, especially after the decline of membrane costs [138].
As formerly mentioned, the application of conventional pretreatment does not lead to
desirable feed-water quality. Consequently, membrane technologies gained immense
importance when MF, UF, and NF membranes were introduced with tighter pore sizes [53],
as illustrated in Figure 4 [139]. Table 6 represents a summary of these membranes with
their specifications and the materials that they are capable of retaining [140,141]. Many
comparisons have been conducted and have shown that these membrane technologies have
advantages over conventional technologies [92]. Membrane pretreatment technologies
have a 30–60% lower carbon footprint to conventional methods; lower chemical cost; reject
various pollutants simultaneously; and lower operating cost due to their long membrane
life [92,99]. Membranes are made up of a variety of materials that were extensively studied
to optimize their cost and their flux [142]. However, polymeric and ceramic membranes are
the dominant materials due to their relatively low cost and their smooth processing [99].

Water 2023, 15, x FOR PEER REVIEW 16 of 46 
 

 

 

Figure 4. Filtration spectrum of commercial membranes based on the pore diameter and material 

retained [139]. 

Table 6. Membrane specifications based on the pore size and their separation process including RO 

(Adapted from [63,140,141]). 

Process MF UF NF RO 

Pore size 0.1 to 5 µm 0.01 to 0.1 µm 0.001 to 0.01 µm 
0.0001 to 0.001 

µm 

Separation 

mechanism 
Molecular sieve Molecular sieve Solution diffusion 

Solution dif-

fusion 

Material held 
Suspended parti-

cles and bacteria 

Viruses and 

large proteins 

Micropollutants, 

sugars, and divalent 

ions 

Dissolved 

salts 

Material passed 
Water and dis-

solved solutes 

Water and dis-

solved salts 

Water and monova-

lent salts 
Water 

4.2.1. Polymeric Membranes 

Membranes synthesized from polymeric materials are generally organic in nature. 

These membranes are comparably more cost-effective than those manufactured from in-

organic materials or ceramics [143]. They are easily handled during the fabrication process 

and can be made into a variety of different configurations for optimum performance, typ-

ically with a high water production capacity [143–145]. The permeate quality and the op-

erating cost of water production are greatly influenced by the type of polymer material 

used during the fabrication process. Therefore, it is crucial that the most appropriate pol-

ymer and pore size are properly selected for any filtration process to avoid long-term 

problems such as frequent membrane replacement and high energy consumption. 

MF, UF, and NF Polymeric Membranes  

MF membranes are large pore-sized membranes that range from 5 µm to 0.1 µm with 

the ability to filter out emulsions of latex, blood particles, cells, and bacteria [92,139]. In 

the last 15 years, extensive research has been conducted to establish these MF membranes 

and determine their validity as an alternative pretreatment method to conventional tech-

niques. Based on this research, it was found that MF membranes were able to increase the 

water flux and reduce the SDI [146] without requiring changes in the feed water pH, and 

were effective in microbial elimination [63,147]. Nevertheless, one of the major disad-

vantages of MF is membrane fouling. Foulants including proteins, organic algae, and oil 

particles are the main contributors to MF membrane fouling [140]. Although membrane 

Figure 4. Filtration spectrum of commercial membranes based on the pore diameter and material
retained [139].

Table 6. Membrane specifications based on the pore size and their separation process including RO
(Adapted from [63,140,141]).

Process MF UF NF RO

Pore size 0.1 to 5 µm 0.01 to 0.1 µm 0.001 to 0.01 µm 0.0001 to 0.001 µm

Separation
mechanism Molecular sieve Molecular sieve Solution diffusion Solution diffusion

Material held Suspended particles
and bacteria

Viruses and large
proteins

Micropollutants,
sugars, and divalent

ions
Dissolved salts

Material
passed

Water and dissolved
solutes

Water and
dissolved salts

Water and
monovalent salts Water

4.2.1. Polymeric Membranes

Membranes synthesized from polymeric materials are generally organic in nature.
These membranes are comparably more cost-effective than those manufactured from
inorganic materials or ceramics [143]. They are easily handled during the fabrication
process and can be made into a variety of different configurations for optimum performance,
typically with a high water production capacity [143–145]. The permeate quality and the
operating cost of water production are greatly influenced by the type of polymer material
used during the fabrication process. Therefore, it is crucial that the most appropriate